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saravas. FCC RF Test Report

Report No. : FR3NO102F

<MRU>

Maximum conducted output power E.I.LR.P

Test Result
Channel| Dut DC . : EIRP
l\-/ll-gcsjte Antenna (:\:Arﬁg) q./l;g Il\r/nl(?elf( Pg\?v':ar Powert Cycl)(/-:t Factor E%S;I]t [lag]n']t] E‘EH 5:;5 Limit | Verdict
[dBm] [%] [dBm] [dBm]
Antl. 5845 52+26 - 9.5 8.01 99.62 0.02 8.03 <34.84 | 1.16 | 9.19 |<36.00 | PASS
106+26 - 11.5 10.11 | 99.62 0.02 10.13 | <34.84 | 1.16 | 11.29 | <36.00 | PASS
ARt 5845 52+26 - 9.5 8.46 | 99.81 | 0.01 8.47 | <34.84 | 1.16 | 9.63 | <36.00 | PASS
106+26 - 11.5 10.85 | 99.81 0.01 10.86 | <34.84 | 1.16 | 12.02 | <36.00 | PASS
total 5845 52+26 - 11.27 | =34.84 | 1.16 |12.43 [ <36.00 | PASS
11BE20M 106+26 - - --- 13.52 | <34.84 | 1.16 | 14.68 | <36.00 | PASS
IMO Antl 5885 52+26 - 9.5 7.95 | 99.62 | 0.02 7.97 | <34.84 |1.16 | 9.13 | <36.00 | PASS
106+26 - 11.5 10.06 | 99.62 0.02 10.08 | =34.84 | 1.16 | 11.24 | <36.00 | PASS
ARt2 5885 52+26 - 9.5 8.86 | 99.81 | 0.01 8.87 | <34.84 | 1.16 | 10.03 | <36.00 | PASS
106+26 - 11.5 11.09 | 99.81 0.01 11.10 | <34.84 | 1.16 | 12.26 | <36.00 | PASS
total 5885 52+26 - - --- 11.45 | <34.84 | 1.16 | 12.61 | <36.00 | PASS
106+26 - - --- 13.63 | <34.84 | 1.16 | 14.79 | <36.00 | PASS
LargeRU| 1 12 12.33 | 99.62 0.02 12.35 | <34.84 | 1.16 | 13.51 | <36.00 | PASS
Antl 5855 484+242 4 12.5 12.83 | 99.62 0.02 12.85 | =34.84 | 1.16 | 14.01 | <36.00 | PASS
Puncturing| 1 13.5 12.65 | 99.62 0.02 12.67 | <34.84 | 1.16 | 13.83 | <36.00 | PASS
20M 4 135 | 12.64 | 99.62 | 0.02 | 12.66 | <34.84 | 1.16 |13.82 | <36.00 | PASS
LargeRU| 1 12 13.32 | 99.62 0.02 13.34 | <34.84 | 1.16 | 14.5 [ <36.00 | PASS
11BESBOM| , » | sgs5 484+242 | 4 125 | 13.65 | 99.62 | 0.02 | 13.67 | <34.84 | 1.16 | 14.83 | <36.00 | PASS
IMO Puncturingl 1 | 135 | 1351 | 99.62 [ 0.02 | 13.53 | <34.84 | 1.16 | 14.69 | <36.00 | PASS
20M 4 135 | 13.38 | 99.62 | 0.02 | 13.40 | <34.84 | 1.16 |14.56 | <36.00 | PASS
LargeRU| 1 - --- 15.88 | =34.84 | 1.16 | 17.04 | <36.00 | PASS
total 5855 484+242 4 - --- 16.29 | <34.84 | 1.16 | 17.45 | <36.00 | PASS
Puncturing| 1 - --- 16.13 | <34.84 | 1.16 | 17.29 | <36.00 | PASS
20M 4 - --- 16.06 | <34.84 | 1.16 | 17.22 | <36.00 | PASS
LargeRU| 1 12.5 12.74 | 99.55 0.02 12.76 | <34.84 | 1.16 | 13.92 | <36.00 | PASS
996+484 4 12.5 12.57 | 99.55 0.02 12.59 | <34.84 | 1.16 | 13.75 | <36.00 | PASS
Antl 5815 Puncturing| 1 135 | 1256 | 9955 | 0.02 | 1258 | <34.84 | 1.16 |13.74 | <36.00 | PASS
40M 4 135 | 12.48 | 99.55 | 0.02 | 12.50 | <34.84 | 1.16 | 13.66 | <36.00 | PASS
Puncturing| 1 14 13.11 | 99.55 | 0.02 | 13.13 | <34.84 | 1.16 | 14.29 | <36.00 | PASS
20M 8 14 13.04 | 99.55 | 0.02 | 13.06 | <34.84 | 1.16 | 14.22 | <36.00 | PASS
Large RU| 1 125 | 13.63 | 99.77 | 0.01 | 13.64 | <34.84 | 1.16 | 14.8 [<36.00 | PASS
996+484 4 12.5 13.38 | 99.77 0.01 13.39 | <34.84 | 1.16 |14.55 | <36.00 | PASS
11BE160 Ant2 5815 Puncturing| 1 13.5 13.49 | 99.77 0.01 13.50 | <34.84 | 1.16 | 14.66 | <36.00 | PASS
MIMO 40M 4 13.5 13.32 | 99.77 0.01 13.33 | <34.84 | 1.16 | 14.49 | <36.00 | PASS
Puncturing| 1 14 13.98 | 99.77 0.01 13.99 | <34.84 | 1.16 | 15.15 | <36.00 | PASS
20M 8 14 13.87 | 99.77 0.01 13.88 | =34.84 | 1.16 | 15.04 | <36.00 | PASS
LargeRU| 1 - --- 16.23 | <34.84 | 1.16 | 17.39 | <36.00 | PASS
996+484 4 --- - 16.02 | =34.84 | 1.16 | 17.18 | <36.00 | PASS
total 5815 Puncturing| 1 - - - - 16.07 | <34.84 | 1.16 | 17.23 | <36.00 | PASS
40M 4 - --- 1595 | <34.84 | 1.16 | 17.11 | <36.00 | PASS
Puncturing| 1 16.59 | =34.84 | 1.16 | 17.75 [ <36.00 | PASS
20M 8 --- --- 16.50 | <34.84 | 1.16 | 17.66 | <36.00 | PASS
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saravas. FCC RF Test Report

Report No. : FR3NO102F

Maximum power spectral density E.l.LR.P

Test Result
MRU MRU Result EIRP EIRP Limit .
TestMode Antenna | Freq(MHz) Type Index [dBM/MHZ] | [dBm/MHZ] | [dBm/MHZ] Verdict
52+26 - 1.43 2.59 <20.00 PASS
Antl 5845 106+26 - 0.56 1.72 <20.00 PASS
52+26 - 0.66 1.82 <20.00 PASS
Ant2 5845 106+26 - 0.81 1.97 <20.00 PASS
otal 5845 52+26 - 4.07 8.24 <20.00 PASS
LIBE2OMIMO 106+26 - 3.70 7.87 <20.00 PASS
Ant Sg8s 52+26 - 0.77 1.93 <20.00 PASS
106+26 - 0.69 1.85 <20.00 PASS
52+26 - 1.11 2.27 <20.00 PASS
Ant2 5885 106+26 - 0.87 2.03 <20.00 PASS
otal Sa8s 52+26 - 3.95 8.12 <20.00 PASS
106+26 - 3.79 7.96 <20.00 PASS
1 -4.39 -3.23 <20.00 PASS
Ant cose Large RU 484+242 7 417 3.01 <2000 | PASS
Buncturing 20M 1 -4.24 -3.08 <20.00 PASS
9 4 -4.31 -3.15 <20.00 PASS
- - <
Large RU 4844242 1 4.45 3.29 <20.00 PASS
11BESOMIMO Ant2 5855 4 419 -3.03 =20.00 PASS
BUncturing 20M 1 -4.06 -2.90 <20.00 PASS
9 4 -4.24 -3.08 <20.00 PASS
1 -1.41 2.76 <20.00 PASS
ol s Large RU 484+242 2 117 3.00 <2000 | PASS
Puncturing 20M 1 -1.14 3.03 <20.00 PASS
9 4 -1.26 2.01 <20.00 PASS
1 -6.63 -5.47 <20.00 PASS
+
Large RU 996+484 2 6.25 5.09 <2000 | PASS
. 1 -6.84 -5.68 <20.00 PASS
Antl 5815 Puncturing 40M 7 655 539 <20.00 PASS
_ 1 -6.78 -5.62 <20.00 PASS
Puncturing 20M 8 6.65 5.49 <2000 | PASS
1 711 -5.95 <20.00 PASS
Large RU 996+484 7 6.82 ’5.66 <2000 | PASS
. 1 -6.72 -5.56 <20.00 PASS
11BE160MIMO Ant2 5815 Puncturing 40M 2 638 520 <20.00 PASS
. 1 -6.86 -5.70 <20.00 PASS
Puncturing 20M 8 6.43 5.27 <2000 | PASS
1 -3.85 0.32 <20.00 PASS
+

Large RU 996+484 4 352 0.65 <2000 | PASS
. 1 -3.77 0.40 <20.00 PASS
total 5815 Puncturing 40M 1 345 072 =20.00 PASS
. 1 -3.81 0.36 <20.00 PASS

P 20M
uncturing 20 8 353 0.64 <2000 | PASS
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
600 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
3
400 7S
4
e
30.0
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Fregq Level Limit Line Level Factor Los=z Remark
WHz ~ dBuv dF ~ dBuv  aBuv aE dE
1 0.151 46.37 -19.59 65.96 35.90 0.05 10.42 QF
2 0.151 38.07 -17.89 55.06 27.60 0.05 10.42 Average
3 0.238 43.71 -18.46 62.17 33.30 0.03 10.38 QP
4 0.238 33.91 -18.26 52.17 23.50 0.03 10.38 Average
5 0.318 39.85 -19.90 59.75 20.50 0.03 10.32 QP
6 0.318 30.25 -19.50 49.75 19.90 0.03 10.32 Average
7 0.354 38.52 -19.35 58.87 20.20 0.02 10.30 QF
8 0.354 28.82 -19.05 48.87 19.50 0.02 10.30 Average
9 0.385 39.89 -18.28 58.17 29.59 0.01 10.29 QP
10 0.385 30.59 -17.58 48.17 20.20 0.01 10.29 Average
11 0.426 38.55 -18.78 57.33 28.30 -0.01 10.26 QF
2%  0.426 30.55 -16.78 47.33 20.30 -0.01 10.26 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

Level ({dBuV)

80

70.0

15E R55247-QP

60.0 |

15E RS5247-AVG

10.0
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB  dBuV  dEBuV dB dB
1 0.163 46.76 -18.54 65.30 36.30 0.04 10.42 QP
2 0.163 37.16 -18.14 55.30 26.70 0.04 10.42 Average
3 0.234 43.99 -18. 31 2.30 33.40 0.01 10.3B QP
4 0.234 33.89 -18.41 52.30 23.50 0.01 10.38 Average
] 0.267 41.54 -19.66 61.20 31.1% -0.01 10.36 QP
& 0.267 31.54 -19.66 51.20 21.19 -0.01 10.36 Average
7 0.297 44.40 -15.92 60.32 34.10 -0.04 10.34 QP
B * 0.297 34.60 -15.72 50.32 24.30 -0.04 10.34 Average
el 0.385 39.83 -18.34 5E. 17 29.59% -0.058 10.29% QF
10 0.385 30.93 -17.24 4B.17 20.69 -0.058 10.29 Average
11 0.497 36.75 -19.30 56.0% 26.60 -0.07 10.22 QP
12 0.497 28.95 -17.10 46.056 1B. B0 -0.07 10.22 Average

Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Test Engineer : Koi Ji Relative Humidity : | 50% °
Temperature : 20-22°C
Radiated Spurious Emission Test Modes
Mode Band (BGa:Zd) Antenna Modulation Channel | Frequency gz:: RU Remark
Mode 1 | U-NI-4 5.85-5.895  CDD 802.11a 169 5845 6Mbps - -
Mode 2 | U-NI-4 5.85-5.895  CDD 802.11a 173 5865 6Mbps - -
Mode 3 | U-NI-4 5.85-5.895  CDD 802.11a 177 5885 6Mbps - -
Mode 4 U-NII-4 | 5.85-5.895 CDD 802.11ac VHT20 169 5845 MCSO0 - -
Mode 5 U-NII-4 | 5.85-5.895 CDD 802.11ac VHT20 173 5865 MCSO0 - -
Mode 6 U-NII-4 | 5.85-5.895 CDD 802.11ac VHT20 177 5885 MCSO0 - -
Mode 7 | U-NI-4 5.85-5.895  CDD 802.11ac VHT40 167 5835 MCSO0 - -
Mode 8 | U-NI-4 5.85-5.895  CDD 802.11ac VHT40 175 5875 MCSO0 - -
Mode 9 | U-NI-4 5.85-5.895  CDD 802.11ac VHT80 171 5855 MCSO0 - -
Mode 10 | U-NII-4 | 5.85-5.895 CDD 802.11ac VHT160 163 5815 MCSO0 - -
Mode 11 U-NII-4 | 5.85-5.895 CDD 802.11ax HE20 169 5845 MCSO0 - -
Mode 12 U-NII-4 | 5.85-5.895 CDD 802.11ax HE20 173 5865 MCSO0 - -
Mode 13 = U-NII-4  5.85-5.895 CDD 802.11ax HE20 177 5885 MCSO0 - -
Mode 14 = U-NII-4  5.85-5.895  CDD 802.11ax HE40 167 5835 MCSO0 - -
Mode 15 = U-NII-4  5.85-5.895 CDD 802.11ax HE40 175 5875 MCSO0 - -
Mode 16 | U-NII-4 | 5.85-5.895 CDD 802.11ax HES8O 171 5855 MCSO0 - -
Mode 17 U-NII-4 | 5.85-5.895 CDD 802.11ax HE160 163 5815 MCSO0 - -
Mode 18 | U-NII-4 | 5.85-5.895 CDD 802.11be EHT20 169 5845 MCSO0 - -
Mode 19 = U-NII-4 5.85-5.895 CDD | 802.1lbe EHT20 173 5865 MCSO0 - -
Mode 20 = U-NII-4  5.85-5.895 CDD | 802.1lbe EHT20 177 5885 MCSO0 - -
Mode 21 = U-NII-4 5.85-5.895 CDD | 802.1lbe EHT40 167 5835 MCSO0 - -
Mode 22 U-NII-4 | 5.85-5.895 CDD 802.11be EHT40 175 5875 MCSO0 - -
Mode 23 | U-NIl-4 | 5.85-5.895 CDD | 802.11be EHT80 171 5855 MCS0 - -
Mode 24 = U-NIl-4 | 5.85-5.895 CDD  802.1l1be EHT160 163 5815 MCS0 - -
Mode 25 = U-NII-4  5.85-5.895  CDD 802.11ax HE20 169 5845 MCSO0 106/53 -
Mode 26 = U-NII-4  5.85-5.895  CDD 802.11ax HE20 177 5885 MCSO0 106/54 -
Mode 27 ~U-NI-4 5855895 CDD  802.1lbe EHT20 169 5845  MCSO  Spal RV :
Mode 28 = U-NII-4 5.85-5.895 CDD | 802.1lbe EHT20 169 5845 MCSO0 S{'SZEZRGU -
Mode 29 = U-NII-4 5.85-5.895 CDD | 802.1lbe EHT20 177 5885 MCSO0 S?;llzlzu -
Mode30 U-NI-4 5855895 CDD  802.1llbe EHT20 177 5885  Mcso oAl RU
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o ss. FCC RF Test Report Report No. : FR3N0102F
Mode Band e Antenna Modulation Channel | Frequency DE) RU Remark
(GHz) Rate
Mode 31 U-NIl-4 5855895 CDD  802.1lbe EHT80 171 5855 MCSO P;gﬁ“g‘g ;
Mode 32 U-NIl-4 5855895 CDD  802.11be EHT80 171 5855 MCSO0 P;‘gﬁ‘g‘g -
Mode 33 = U-NIl-4 5855895 CDD  802.11be EHT160 163 5815 MCS0 P;g‘,\’;”g'g ;
Mode 34 U-NIl-4 5855895 CDD  802.1lbe EHT160 163 5815 MCSO ngmugg ;
Mode 35 U-NIl-4 5855895 CDD  802.1lbe EHT160 163 5815 MCSO P:gﬁzug‘g ;
Mode 36 = U-NIl-4 5855895 CDD  802.11be EHT160 163 5815 MCS0 Pigﬁ”g'g
Mode 37 = U-NIl-4 5855895 CDD  802.11be EHT160 163 5815 mMcso -arge RU
e : 996+484 @
Large RU
Mode 38 U-NIl-4 585-5895 CDD  802.1lbe EHT160 163 5815 MCSO  goelion@ -
Large RU
Mode 39 U-NIl-4 5855895 CDD  802.1lbe EHT80 171 5855 MCSO yeidin @
Large RU
Mode 40 U-NIl-4 5855895 CDD  802.1lbe EHT80 171 5855 MCSO  yerioir @
Mode 41 24-24835 2.4-24835  CDD  802.11ax HE40 09 2452 MCSO ; ;
Co-location \y.Nj.4 | 5.85-5.895 CDD | 802.11be EHT160 163 5815  Mcso = LargeRU
996+484
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SPORTON LAB.
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Report No. : FR3N0102F

Summary of each worse mode

Mode Modulation Ch. (T\;quz) (dléfxlellm) ‘ (dIéer\1/i/tm) M(?jrg)in Pol.‘ Z?/Zk ‘ Result| Remark
1 802.11a 169 @ 5626.00 58.10 68.20 -10.10 | H Peak Pass | Band Edge
1 802.11a 169 11690.00 47.47 74.00 -26.53 |V PEAK Pass | Harmonic
2 802.11a 173 - - - - - - - Band Edge
2 802.11a 173 ' 11730.00 50.11 74.00 -23.89  V PEAK Pass | Harmonic
3 802.11a 177 ' 5895.00 83.52 90.2 -6.68 H AVERAGE Pass Band Edge
3 802.11a 177 | 11770.00 | 44.46 54.00 -954 vV AVERAGE Pass Harmonic
4 802.11ac VHT20 | 169 @ 5641.60 58.63 68.20 957 V Peak Pass | Band Edge
4 802.11ac VHT20 | 169 11690.00 43.53 54.00 -10.47  H AVERAGE Pass Harmonic
5 802.11ac VHT20 | 173 - - - - - - - Band Edge
5 802.11ac VHT20 | 173 11730.00 49.19 74.00 -2481 |V PEAK Pass | Harmonic
6 802.11ac VHT20 | 177 | 5895.00 82.12 90.2 -8.08 H | AVERAGE Pass Band Edge
6 802.11ac VHT20 @ 177 | 11770.33 48.88 74.00 -25.12  V PEAK Pass = Harmonic
7 802.11ac VHT40 | 167 | 5549.80 58.43 68.20 -9.77 H Peak Pass Band Edge
7 802.11ac VHT40 | 167 11670.00 47.02 54.00 -6.98 V | AVERAGE Pass | Harmonic
8 802.11ac VHT40 175 5895.00 83.43 90.2 -6.77 | H AVERAGE Pass Band Edge
8 802.11ac VHT40 | 175 11750.00 46.87 74.00 -27.13 H PEAK Pass | Harmonic
9 802.11ac VHT80 @ 171 5589.40 58.84 68.20 -9.36 | H Peak Pass Band Edge
9 802.11ac VHT80 | 171 11710.20 49.56 74.00 -2444 |V PEAK Pass | Harmonic
10 802.11ac VHT160 163 5634.40 61.58 68.20 -6.62 H Peak Pass | Band Edge
10 802.11ac VHT160 | 163 11630.27 49.21 74.00 -24.79 |V PEAK Pass | Harmonic
11 802.11ax HE20 169 @ 5579.20 58.80 68.20 -940 H Peak Pass | Band Edge
11 802.11ax HE20 169 11689.67 48.33 74.00 -25.67 H PEAK Pass | Harmonic
12 802.11ax HE20 173 - - - - - - - Band Edge
12 802.11ax HE20 173 ' 11730.00 50.55 74.00 -2345 |V PEAK Pass | Harmonic
13 802.11ax HE20 177 | 5895.00 88.36 90.2 -1.84 H ' AVERAGE | Pass | Band Edge
13 802.11ax HE20 177 11770.33 49.09 74.00 -2491 |V PEAK Pass | Harmonic
14 802.11ax HE40 167 @ 5614.00 58.83 68.20 -9.37 H Peak Pass Band Edge
14 802.11ax HE40 167  11664.73| 49.69 74.00 2431V PEAK Pass = Harmonic
15 802.11ax HE40 175 | 5895.00 86.19 90.2 -4.01 H Average Pass | Band Edge
15 802.11ax HE40 175 11749.80 47.97 74.00 -26.03 |V PEAK Pass | Harmonic
16 802.11ax HE8O 171  5646.40 58.72 68.20 -9.48 H Peak Pass | Band Edge
16 802.11ax HE80 171 11710.00| 44.64 74.00 -29.36  V PEAK Pass = Harmonic
17 802.11ax HE160 @ 163 5637.40 59.47 68.20 -8.73  H Peak Pass | Band Edge
17 802.11ax HE160 | 163  11630.00  46.86 74.00 -27.14  V PEAK Pass = Harmonic
18 802.11be EHT20 | 169 5631.40 56.83 68.20 -11.37  V PEAK Pass | Band Edge
18 802.11be EHT20 | 169 | 11690.00 44.28 74.00 -29.72 H PEAK Pass | Harmonic
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Mode Modulation Ch. (T\;quz) (dléfxlellm) ‘ (dIéer\1/i/tm) M(?jrg)in Pol.‘ Z?/Zk ‘ Result| Remark
19 802.11be EHT20 | 173 - - - - - - - Band Edge
19 802.11be EHT20 173 11730.00| 44.45 74.00 -29.55  V PEAK Pass = Harmonic
20 802.11be EHT20 177 5895.00 86.54 90.2 -3.66 = H AVERAGE Pass | Band Edge
20 802.11be EHT20 177 11770.00| 43.85 74.00 -30.15 H PEAK Pass = Harmonic
21 802.11be EHT40 167 5651.80 58.68 69.54 -10.86  H PEAK Pass | Band Edge
21 802.11be EHT40 167 11670.00| 44.53 74.00 -29.47  V PEAK Pass = Harmonic
22 802.11be EHT40 175 5587.00 57.31 68.20 -10.89  V PEAK Pass | Band Edge
22 802.11be EHT40 175 11750.00| 43.21 74.00 -30.79 V PEAK Pass = Harmonic
23 802.11be EHT80 | 171 @ 5895.00 83.09 90.2 -7.11 | H AVERAGE Pass Band Edge
23 802.11be EHT80 171 11710.00| 44.74 74.00 -29.26  H PEAK Pass = Harmonic
24 802.11be EHT160 = 163 5941.60 65.26 88.20 -2294  H PEAK Pass | Band Edge
24 802.11be EHT160 163 11630.00 44.11 74.00 -29.89  V PEAK Pass = Harmonic
25 802.11ax HE20 | 169 | 5555.80 57.54 68.20 -10.66  V PEAK Pass | Band Edge
25 802.11ax HE20 | 169 | 11690.00  46.03 54.00 -7.97  V AVERAGE Pass Harmonic
26 802.11ax HE20 | 177 | 5895.00 80.61 90.2 -9.59 | V AVERAGE Pass Band Edge
26 802.11ax HE20 | 177 | 11770.00 44.01 54.00 -9.99 V AVERAGE Pass Harmonic
27 802.11be EHT20 169 5621.80 57.31 68.20 -10.89  H PEAK Pass | Band Edge
27 802.11be EHT20 169 11690.00| 45.98 54.00 -8.02 =V AVERAGE Pass Harmonic
28 802.11be EHT20 169 5612.80 56.48 68.20 -11.72  H PEAK Pass | Band Edge
28 802.11be EHT20 169 11690.00| 46.48 54.00 -7.52 =V AVERAGE Pass Harmonic
29 802.11be EHT20 177 5623.60 56.97 68.20 -11.23  H PEAK Pass | Band Edge
29 802.11be EHT20 | 177 | 11770.00  46.11 74.00 -27.89  V PEAK Pass = Harmonic
30 802.11be EHT20 177 5895.00 85.43 90.2 477 H PEAK Pass | Band Edge
30 802.11be EHT20 177 11770.00| 45.39 74.00 -28.61  V PEAK Pass = Harmonic
31 802.11be EHT80 171 - - - - - - - Band Edge
31 802.11be EHT80 171 11710.20| 49.83 74.00 -24.17  V PEAK Pass = Harmonic
32 802.11be EHT80 171 - - - - - - - Band Edge
32 802.11be EHT80 171 7492.80 48.39 74.00 -25.61  H PEAK Pass = Harmonic
33 802.11be EHT160 @ 163 - - - - - - - Band Edge
33 802.11be EHT160 | 163 7475.93 49.28 74.00 -2472  H PEAK Pass = Harmonic
34 802.11be EHT160 @ 163 - - - - - - - Band Edge
34 802.11be EHT160 & 163 11630.00 47.65 54.00 -6.35 | V | AVERAGE | Pass | Harmonic
35 802.11be EHT160 | 163 @ 5639.80 57.81 68.20 -10.39 H PEAK Pass Band Edge
35 802.11be EHT160 & 163 11630.00 47.50 54.00 -6.50 | V AVERAGE | Pass | Harmonic
36 802.11be EHT160 @ 163 5645.80 57.70 68.20 -10.50 H PEAK Pass | Band Edge
36 802.11be EHT160 @ 163 11630.00  47.64 54.00 -6.36 =V | AVERAGE | Pass | Harmonic
37 802.11be EHT160 & 163 - - - - - - - Band Edge
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Mode Modulation Ch. (T\;quz) (dléi\</ellm) Ié'un\]/'/tm) M(?jrg)in Pol. ‘ Z?/Zk ‘ Result| Remark
37 802.11be EHT160 @ 163  11630.00  47.52 54.00 -6.48 V AVERAGE Pass @ Harmonic
38 802.11be EHT160 A 163 5895.00 88.49 90.20 -1.71 H ' AVERAGE | Pass | Band Edge
38 802.11be EHT160 163 | 11630.00 47.66 54.00 -6.34 V | AVERAGE Pass | Harmonic
39 802.11be EHT80 | 171 5637.40 57.84 68.20 -10.36  H PEAK Pass | Band Edge
39 802.11be EHT80 171 - - - - - - - Harmonic
40 802.11be EHT80 171 5636.80 56.91 68.20 -11.29  H PEAK Pass Band Edge
40 802.11be EHT80 171 - - - - - - - Harmonic
802.11ax HE40 09 | 2483.50 53.06 54.00 -0.94 V | AVERAGE Pass Band Edge
41 802.11ax HE40 09 | 7356.00 45.15 74.00 -28.85  V PEAK Pass | Harmonic
Co-location | gp2 11he EHT160 163 5959.00  66.57 87.63 | -21.06 V PEAK Pass Band Edge
802.11be EHT160 163 11630.00 47.55 54.00 -6.45 V | AVERAGE Pass | Harmonic
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Pol. Horizontal Fundamental
mL&V&I(ﬂ&IWﬂI} mL&VeHdMWIII)
138 1138 1
-~ M I
w5 95 i
U4 ) T
813 '“ 813 J
| NG Ly BT 1 [ e
B 1 80
i o 2

LTV A " TAWENTONN SUTRTIOE g port it WMM g,

m m rl At oy b,
i
Fod gt
Peak 15 15
163 163
5545 5665, 5785, 5805, 6025, 145 1000 . 3400, 4600 5600, 000
Frequency (M) Frequency (MHE)
Linit Read Ant Cable Preamp Aux Mos Tos Linit Read  Ant Cable Preamp  Aux MPos Tos

Freq Level Line Margin Level Factor  Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark

W Bl e B b B & 6 & o dg W B B B B & @ & a deg
1 5626.80 58.10 6.2 -10.10 39.83 3450 13.08 29.31 0.0 3% 360 Peak 1 5845.00 112.48 ------ -=---- 93.97 34.89 13.94 30.32 0.0 36 360 Pesk
1594520 5B.85 98.20-29.35 40.40 3519 13.66 30.42 0.00 6 360 Peak 1 534500 10112 --oee ooeees 8261 4.9 13.94 3032 0.0 6 360 Average
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1 A 2
Wd JWJMH '”J M M \\1 Sy JMM . " e T by e, LWF " “1"
44 03 M I " At Y
Peak 15 315WM
163 163
5ad5 5665. 5785, 5805, 6025, 145 1000 0. 3400, 400, 5800, 00
Frequency (WHz) Frequency (Mz)
Linit Read Ant Cable Preamp Aux Mos Tos Linit Read  Ant Cable Preamp  Aux MPos Tos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark
Vo Bl e &l B & 6 o o dg Vo B e B B e @ B b o deg
1 SI7.G0 57.99 6820 -18.21 39.71 3450 13.10 20.32 080 363 292 Peak 1 5842.00 106.64 ------ ------ B3.10 34.88 13.97 30.31 0.0 33 292 Peak
1 6163.00 5B.09 88.20-30.11 3005 /31 141D 30.49 000 363 192 Peak 1 SHML0 96.23 - oo 77,69 .85 13.97 031 0.0 363 292 Average
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Peak 44 sl DW W
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 11699.40 d6.69 74.80 -27.31 23.81 38.50 18.74 6477 0.0 - --PEMC 1 11690.00 47.47 74.00 -20.53 3460 38.50 1874 6477 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
138 1134
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e i e i
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- N-4(AVG) s UNI-4(AVG)
Peak HMM_. _| + s I . - o HM_ —- . Wmmml W_ a—— -
-I:A 1
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp o5 TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 1730.00 49.15 74.00 -4.55 %6.26 38.53 18.83 6447 .00 -~ PEAK 1 L730.00 50.10 7400 -23.89 .10 38.53 18.83 6447 0.0 - - PEAC
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13 Level (dBuVim)
1 Level (1BuVim)
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163 4 P e el s
5545 5665. 5785. 5905. 6025. 6145
Peak Frequency (WHz) 3!
Limit Read  Ant (able Preamp  Aux APos  TPos 163
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m d8  dew dB/m d8 d8 d8 o deg
1 5620.68 SB.ES 6B.22 -9.35 40.58 3450 13.09 2937 0.08 315 360 Peak
2 5895.00 93.50110.20 -16.72 75.00 35.08 13.81 30.33 0.0 315 360 Peak 10 . Faguency (W) . T
3 5895.08 83.52 90.28 -6.68 65.82 35.08 13.81 30.3 0.8 315 368 Average equency
4 53¢5.60 82.02 162.41 -20.39 63.53 35.11 13.78 30.40 0.80 315 360 Peak
5 5965.68 70.87 B2.41 -11.54 52.33 35.11 13.78 30.48 0.9 315 368 Average e
6 5910.40 80.93 9B.83 -17.96 6144 3512 13.77 30.40 0.8 315 360 Peak L“."t . Read At Cable Preanp  Aux Mos Thos
7 5910.40 68.6@ 78.80 -10.20 50.11 35.12 13.77 30.40 ©.88 315 360 Average Freq Level Line Margin Level Factor  Loss Factor Factor Remark
B 591528 79.16 95.37 -16.21 60.68 35.13 13.75 30.48 0.8 315 360 Peak
9 531520 65.15 75.37 -10.22 46.67 35.13 13.75 30.40 .00 315 360 Average T R RTE T R wmu R ® R - 1
10 5926.08 67.73 B5.20 -20.47 49.27 35.15 13.72 .41 0.0@ 315 360 Peak fzdbljn i 0 B & & B w o dg
11 5926.00 56.74 68.20 -11.46 38.28 35.15 13.72 30.41 .09 315 360 Average 1 5865.00 112,49 ----- ----e- 93.92 B 1183 1039 0.0 315 360 Peak
12 5929.60 67.58 B5.20 -20.62 49.12 35.16 13.71 30.41 .08 315 360 Peak 2 885,00 100,10 - -----v BLE 304 1383 1.3 0.00 315 360 Average
13 5929.60 55.28 63.20 -12.92 36.82 35.16 13.71 30.41 .08 315 360 Average
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Peak 325
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163
5645 5465, 5785, 5905, 025, 145
Frequency (i) 100 0, . 40, B0, 0
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Rl At Ghle e A Mos o
_mzmm_dﬂmm_dﬂ_dﬁ_dﬁ_m_deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 561940 5739 68.20 -10.81 3011 .50 1308 2.2 0.0 310 298 Peak -
1 SHS.G0 8807 110.20 2013 60.57 .08 1381 239 0.0 310 298 Peak o o dtulfn o8 B dBfm @B deg
3OSUSG0 9.4 90.20 1076 60.04 .08 13.81 B39 .08 310 298 Average L 588500 108,73 oovov oo B3 KM D8 BH 00 N0 198 Peak
4SS 6227 BB -15.93 3.1 .5 1372 WAL 000 310 298 Peak 1588500 95.66 oo oo 708 B.04 1583 039 060 310 206 Average
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Peak e S
Avg 5 &
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7000 g200. 1400, 13600, 15800, 18000
7000 020, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read dnt Cable Preamp  Aux #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m o8 dBW dBm 8 A8 B deg
Mz dBuu/mdBv/in B BV B B B B o deg 1 1077008 5104 74.80 2295 5811 38.57 18.94 G455 608 3w 218 PEAK
1 10776.08 47.97 74.00 -26.63 55.84 38.57 18.94 o458 0.8 - -- PEAC 170,00 4446 5400 -9.54 SLS3 3857 1894 6458 0.0 300 218 AVERAGE
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Peak 15 15
163 163
5545 5665, 5785, 5805, 6025, 145 1000 . 3400, 4500, 000
Frequency (WHz) Frequency (Mz)
Linit Read Ant Cable Preamp Aux Mos Tos Linit Read  Ant Cable Preamp  Aux MPos Tos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark
W Bl e B b B & 6 & o dg W B B B B & @ & a deg

1 556000 57.99 68.20 -10.30 39.50 3474 1305 1041 0.0 375 360 Peak 1 5845.00 112,88 ------ -=---- 9437 .89 13.94 30.327 0.0 35 360 Pesk
1599740 SB.28 98.20-29.%0 3087 /.29 1356 3044 0.80 5 360 Peak 1 534500 10185 --oo- oooee B34 489 13.94 3032 0.0 35 360 Average
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Pol. Vertical Fundamental
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Peak 15 15
163 163
5545 5665, 5785, 5905, 6025, 145 1000 0. 0. 400, 000
Frequency (WHz) Frequency (Mz)
Linit Read  Ant Cable Preamp A5 TPos Linit fead  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark
MWW B G @ & @ @ a dg Vo B e B B e @ B b o deg

1 564160 5B.63 68.20 -0.57 48.40 34.58 13.83 2930 0.88 363 292 Peak 1 5845.00 108.72 ------ -=---- 9.21 34.89 13.94 3032 0.0 383 292 Pesk
159500 S9.01 88.20-29.19 4958 ML 1364 3042 080 363 192 Peak 1 5500 9835 - oo T84 409 1394 3032 0.0 363 292 Average
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Frequency (MHz) 7000 200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos .
Freq level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp Aux MPos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1 1169900 50.55 74.80 -B.45 ST.68 38,50 1874 6437 608 3w 132 PEAK iz dB/mdbv/m B B B B B B o deg
2 1169.00 43.53 54.08 -10.47 S0.66 38.50 18.74 6437 0.0 300 132 AVERAGE 1 1169.48 49.23 74.80 -24.77 56,36 38.50 18.74 64377 0.8 - -- PEAC
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Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
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Peak mp.« WMMWW f R
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 1730.00 47.08 74.00 -20.92 34.19 38.53 18.83 6407 .00 PEAK 1 L730.00 49.19 74.00 -4.81 %6.30 38.53 18.83 6447 000 - - PEAC
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Peak 18
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5545 5665, 5785, 025, 145
Feguecy i) 1o . 0, 0 0
Frequency (MHz)
Linit Read  Ant Cable Preamp TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Rl At Ghle e A Mos o
_I‘Hzmm_dﬂmm_____deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5615.80 58.81 66.20 -9.39 40.53 34.50 360 Peak _—_——————
2 SE5.00 9930 11020 -10.99 30,89 35.08 ) P::k o e dBilfe 8 B B B B B by
3 SRR B 00 B8 660 .08 350 herage 1 SB5.00 L1303 -woeve oeees WSS B B3 0B 080 6 360 Pesk
4 5029.88 53.85 88.20 -20.35 48,30 35.16 360 Peak 2 5885.00 10176 ------ - 83,28 35.04 13.83 30.39 0.00 316 360 Average
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Peak 35
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163
5545 5668 5785, 5905, 6025, 145
Fequenc (W) 100 . 0, 0, S0, 0
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Rl At Ghle e A Mos o
_mzmm_dﬂmm_dﬂ_dﬁ_dﬁ_m_deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S619.40 5774 6320 -10.45 30.45 .50 1310 2.3 0.00 M0 293 Peak -
2500 L7100 1848 32 BB 131 MM B0 MD 293 peak o dulje dBilfe 8 B B B B By
3OS0 TRE3 90.20 1L 60.03 0B 1381 B39 0.08 b 293 Average L 5885.00 108,38 ---vov oo DR KM DB B 00 M 19 Pk
4 SO OSB3 BB -0.0T WL BT 135 WA 000 MW 299 eak IS 96,60 - e B OBM LS NN 00 M 19 herag
Sporton International Inc. (Kunshan) Page Number : C18 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF




samran s, FCC RF Test Report Report No. : FR3N0102F
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1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
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163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
117833 4.5 7480 -20.75 3331 3857 18.94 6458 0.0 - - PEMC 1 1778.33 43,68 7400 -25.10 3.9 38.57 18.94 6458 0.8 - - PEAC
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Peak 15 15
163 163
5ad5 5665. 5785, 5805 6025, 145 1000 0. 3400, 400, 5600, 00
Frequency (WHz) Frequency (Mz)
Linit Read  Ant Cable Preamp A5 TPos Linit fead  Ant Cable Preamp Aux APos  TPos

Freq Level Line Margin Level Factor  Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark

MWW B G @ & @ @ a dg Vo B e B B e @ B b o deg
1 559.80 58.43 6B.28 -0.77 40.84 3450 1380 29.43 080 109 284 Peak 1 5835.00 109.25 ------ ------ 98.62 34.87 14.03 3.7 0.0 100 204 Pesk
1597820 SB.06 98.20-30.14 3964 3506 1359 30.43 0.00 109 184 Peak 1 5.0 98.06 - oo 7943 07 1403 0.7 0.0 100 204 Average
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Peak 15 15
163 163
5ad5 5665. 5785, 5805, 6025, 145 1000 0. 3400, 400, 5600, 00
Frequency (WHz) Frequency (Mz)
Linit Read Ant Cable Preamp Aux Mos Tos Linit Read  Ant Cable Preamp  Aux MPos Tos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark
Vo Bl e &l B & 6 o o dg Vo B e B B e @ B b o deg
1 5563.60 57.95 6820 -10.25 39.58 3472 13.86 20.41 0.0 364 292 Peak 1 5835.00 104.37 ------ ----- B5.74 34.87 1403 30.27 0.00 364 292 Pesk
159360 SB.73 8820 -29.47 4928 518 1368 3041 0.80 364 192 Peak 1 5.0 9248 - oo 73.85 07 1403 0.7 0.0 364 292 Average
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000 900, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read dnt Cable Preamp  Aux #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m o8 dBW dBm 8 A8 B deg
Mz dBulfn dBuv/m  dB BV B B OB B deg L 10678.00 SL47 7480 -22.5 SB.5B 3858 1871 6432 B8 3 07 PEAC
1 11669.87 45.27 74.80 -25.73 .35 38.58 18.71 64.32 0.00 -- PEAK 1 O11670.00 47.02 54.80 -6.98 S4.13 3850 18.71 6432 0.08 300 217 AVERAGE
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Peak 325
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Freuency (i) 100 0, o, 400, 580, 0
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Rl At Ghle e A Mos o
_Ilﬂzmm_dﬂmm_dﬂ_dﬁ_dﬁ_m_deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SeE0G0 5773 6320 -10.47 0.3 M50 1305 2.5 0.0 36 0 Peak -
2 S50 B2 10001648 502 B 1381 MM B 6 6 Peak o o dtulfn o8 BV dBfm @B deg
3OBISG B.43 9.0 677 6403 BB 181 B 608 M 0 Average L S875.00 118,33 oovoe oo 9 BW LBE BB 00 N 0Pk
4 S8 6137 3202683 4202 BB 1368 WAL a0 6 0 Peak 1587500 9893 oo e .46 5.00 1385 3038 000 36 0 Awnage
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1 ki
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5645 5465, 5785, 5905, 025, 145
Freuency (i) 100 0, . 40 0
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Rl At Ghle e A Mos o
_mzmm_dﬂmm_dﬂ_dﬁ_dﬁ_m_deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 56340 5765 68.20 -10.55 30.39 .50 1306 2930 0.00 359 293 Peak -
2 SHS.00 9162 110.20 1858 73.02 35.08 181 239 0.0 39 293 Peak o o dtulfn o8 BV dBfm @B o deg
3OSUSG0 B4 90.20 1006 6154 BB 1381 WY 008 3 293 Average L S875.00 105,61 ---vov oo P4 B0 DI BB 0W B 19 Pk
4 SUT6.4 SB6L BB.D 2859 4819 3.5 13.68 M43 .00 35 193 Peak 158700 9531 e e oM 5.0 1.8 038 060 359 203 Awerage
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Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1L750.00 46.67 74.80 -27.13 53.97 3855 18.88 6453 0.0 - - PEMC 1 LI750.00 46.19 74.80 -27.81 3319 3855 18.88 6453 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C25 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF



SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO102F

Pol. Horizontal Fundamental
IECTE0) e
134 138
e M (o
95 |
915
/ N4 ? ) U4
# 3
) ULNIL4(A6)| J
il e . UTT_ T L] i j UAIIAVG)
WRRTTN NPTy Ay, by Mt A bt Lk il
st " i w
Pl oMb
m’iﬂ I'h el W WWM
o i ™
Peak 325
1 ki
163
5545 5668 5785, 5905, 6025, 145
Freuency (i) 100 0, o, 400, 580, 0
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Rl At Ghle e A Mos o
_mzmm_dﬂmm_dﬂ_dﬁ_dﬁ_m_deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SSH0.40 SB.84 G320 035 4053 M6 1312 M7 0.0 13 0 Peak -
2500 915 100 I8 7363 BB 131 MM B0 14 6 Peak o e dilfe 8 U B B B B gy
3 SUSG0 G918 90.20 -2LI 5.68 0B 1381 WY 008 1% 8 Average L 5855.00 107,85 -ooov oo B4 MG 1.8 BT 0W DBE 0Pk
4 SOM.E0 G540 30202080 4605 7 1363 WAL a0 14 fPeak bR 955 e e WL LG NN 0w B4 0 Rerag
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Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read At Cable Preap Aw Mos Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Frag Level  Line Pargin Level Factor  Loss Factor Factor Remark
Mz dBuV/m dBuv/m 4B BV dBm A8 A B o deg W B & W g & @ & @ _deg
1 S0 SB.68 6B.20 0.5 49.43 .50 1304 2.9 0.80 324 2% Peak LSS L weenen weone B0 WD G AT Lm0 0 ek
1 SA95.B0 §7.43 110.20 -1.70 63.98 .68 1181 3039 0.80 34 296 Peak ) D O ceen ceeee B WD G BT 0M R 06 Aersge
3 5935.60 6270 8820 -25.50 44.05 .17 13.69 3041 000 34 296 Peak
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Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1171020 45.20 7480 -25.78 .35 3851 18.78 6402 0.0 - - PEAC 1171020 49.56 74.00 -24.44 %669 38.51 18.78 6442 0.0 - - PEAC
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Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woddjn e B B B & ¢ B a d W B ¢ B B & & & o dg
1 563.40 6158 63.20 -6.62 43.33 34.50 13.05 29.38 0.0 381 360 Peak 1 5815.80 10529 ------ ------ 36.40 34.83 14.23 30.17 0.00 381 360 Pesk
1 5895.00 93.86110.20 -21.M 70.36 35.08 13.81 30.39 0.0 381 360 Peak 2 5615.80 94.83 ------ -o-ee- 75,014 3483 4.8 3017 0.0 381 360 Average
3 5956.60 65.09 86.20 -13.11 46.66 35.21 13.64 30.42 0.0 381 360 Peak
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Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read At CadlePrep  Au Mos TPos
Freq Level  Line Hargin Level factor - Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Reark
Mz dBuV/m dBuv/m 4B BV dBm A8 A B o deg MZMM_dBmm_dB_dB_dﬂ_ﬂl_deg
1 5579.80 58.43 68.20 -9.72 40.14 34.62 13.10 29.38 .00 361 291 Peak 1 G15.80 0087 <---em <-eomv .03 .33 143 17 0.0 31 291 Peak
1SS0 .00 1800 500 670 BB DL 1039 00 Bl 250 Peak 1 SEE D B oo eeee B KE WS BT 08 B I herage
3 OS97B.20 6266 8020 -25.54 44.24 35.26 13.59 30.43 0.00 61 D91 Peak
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Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 L6307 47.43 7400 -20.57 %451 38.50 18.63 64.22 .00 -~ PEAK 1 1163027 49.20 74.80 -4.79 3630 38.50 18.63 6422 000 - - PEAK
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Frequency (WHz) Frequency (Mz)
Linit Read Ant Cable Preamp Aux Mos Tos Linit Read  Ant Cable Preamp  Aux MPos Tos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark
W Bl e B b B & 6 & o dg W B B B B & @ & a deg
1 5579.20 58.80 6B.20 -0.40 4B.46 3462 13.10 2038 0.0 33 14 Peak 1 5845.00 114,31 ----ev -oooen 95.80 34.89 13.94 30.32 0.0 33 14 Pesk
159540 5B.86 8820 -29.3 4043 L L1364 3042 0.0 3B 14 Peak 1 534500 102,46 - --oe- 895 4.9 13.94 3032 0.0 33 14 Average
Sporton International Inc. (Kunshan) Page Number : C32 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF



samran s, FCC RF Test Report Report No. : FR3N0102F

Pol. Vertical Fundamental
1ML&W&I(!II!IIVIIII) mL&V&I{dBIIWIII)
1134 1134 1
e I
w5 95 "
' l U4 ) L
83 i3 | |
il w4 T M L | e
)
g " A . B0
Myl W Lol ,WMJ At Tty Bl WWMWW i
43.2 mw W o .H i bt
Peak 15 15
163 163
5545 5665, 5785, 5805, 6025, 145 1000 . 3400, 4600 5800, 000
Frequency (WHz) Frequency (Mz)
Linit Read Ant Cable Preamp Aux Mos Tos Linit Read  Ant Cable Preamp  Aux MPos Tos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark
W Bl e B b B & 6 & o dg W B B B B & @ & a deg
1 5340 58.68 6B.20 -0.50 4B.43 3450 13.05 2938 0.0 313 295 Peak 1 5845.00 167,38 ------ ------ 88.07 .89 13.9 30.32 0.0 313 295 Peak
1599920 5B.04 88.20-30.16 39.63 530 1355 3044 080 313 195 Peak 1 5500 95.96 - oo 7745 B 13 3032 000 313 295 Average
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 L1639.67 45.33 74.00 -25.67 25.46 38.50 18.74 6477 0.0 - - PEAC 1 L1639.67 47.04 74.00 -20.96 34.17 38.50 18.74 6477 0.0 - - PEAC
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Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 U730.00 4673 7400 -27.17 5384 3853 18.83 6407 000 - - PEMC 1 L730.00 50.55 74.00 -23.45 37.66 38.53 18.83 6447 0.0 - - PEAC
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Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Rl At Ghle e A Mos o
_Ilﬂzmm_dﬂmm_dﬂ_dﬁ_dﬁ_m_deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S4LE0 SB.IB 6320 -10.02 30.95 M50 1383 2.0 0.0 308 0 Peak -
2500 96011000 1419 7751 BB 131 I 66D 35 6 Peak o e dBilfe 8 B B B B B g
3OS0 B35 90.20 134 60.05 BB 1381 B 608 38 8 Average L 5885.00 113,94 oovoe oo 46 B0 1.8 NI 00 W 0Pk
4 SOE4D B B -N.07 W RIS 1302 WAL a8 B peak 588500 102.30 oo oo B8 504 1.8 %3 00 I8 0 Aenag
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Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Rl At Ghle e A Mos o
_mzmm_dﬂmm_dﬂ_dﬁ_dﬁ_m_deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S6%6.60 57.99 68.20 -10.30 30.63 .50 1308 2.3 0.00 35 292 Peak -
2 SHS.G0 942011020 -15.9 75.74 3.08 1381 239 0.0 38 292 Peak o dlin dtulfn o8 BV dBfm @B o deg
3OISG §.09 90.20 0 63.69 0B 1381 WY 008 3 292 Average L 585,00 108,88 ---vov oo .40 5.0 1.8 039 0.0 B8 19 Peak
4S 5829 BB.D-29.91 3085 3508 13.67 WAL 0.00 35 292 Peak 15800 813 e e 765 5.0 1583 039 060 B8 20 Average
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Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 U778.33 46.69 74.80 -27.31 3376 38.57 18.94 6458 0.8 - - PEMC 1 1778.33 49.09 74.00 -4.91 %616 38.57 18.94 6458 0.8 - - PEAC
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Frequency (WHz) Frequency (Mz)
Linit Read Ant Cable Preamp Aux Mos Tos Linit Read  Ant Cable Preamp  Aux MPos Tos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark
MWW B G @ & @ @ a dg W B B B B & @ & a deg
1 51400 58.83 6R.20 -0.37 4B.55 350 1311 2033 080 3% 13 Peak 1 5835.00 11196 ------ ------ 93.33 4.7 14.03 3.7 0.0 36 13 Pesk
1 593L00 SB.48 98820 -29.70 40.03 516 1370 3041 080 326 13 Peak 1 53500 100.77 - oooes 8.4 W87 1403 0.7 0.0 36 13 Average
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Frequency (WHz) Frequency (Mz)
Linit Read Ant Cable Preamp Aux Mos Tos Linit Read  Ant Cable Preamp  Aux MPos Tos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark freq Level Line Margin Level Factor Loss Factor Factor Remark
W Bl e B b B & 6 & o dg W B B B B & @ & a deg
1 55720 S8.41 6R.20 -0.79 4B.06 3468 13.07 20.48 080 364 293 Peak 1 5835.00 106.45 ------ ------ 8.8 .57 1483 0.7 0.00 364 293 Peak
1504040 5B.03 .20 -30.17 3060 5.0 1365 30.42 000 364 193 Peak 1 5.0 9B - oo 76,19 3487 1403 0.7 0.00 364 293 Average
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Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 11669.87 47.40 74.00 -20.60 34.51 38.50 18.71 6422 .00 PEAK 1 1l664.73 49.69 74.00 -24.31 .80 38.50 18.78 643 008 - - PEAK
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Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Rl At Ghle e A Mos o
_mzmm_dﬂmm_dﬂ_dﬁ_dﬁ_m_deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SSHSG0 SB.63 G320 057 4038 M50 1111 M7 000 1B 0 Peak -
2500 9001000 17,20 7458 BB 131 I B 15 6 Peak o e dBilfn 8 B B B B B gy
3OBISG B9 90.20 400 67.69 BB 181 B 608 1B 8 Average L S875.00 L1805 oovee oo 558 B0 1.8 0B 00 15 0Pk
4 SOE.GD G364 30202456 45,09 K7 13.69 WAL a0 15 Peak bS58 oo e Wl N0 18 303 00 15 0 Aenage
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Rl At Ghle e A Mos o
_mzmm_dﬂmm_dﬂ_dﬁ_dﬁ_m_deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
156280 SB.67 68,20 953 4034 60 1301 2.8 0.00 310 298 Peak -
2 SHS.G0 93.40110.20 -16.80 74.90 35.08 1381 239 0.0 310 298 Peak o dlin dtulfn o8 BV dBfm @B deg
3OS0 BL98 90.20 330 63.48 BB 1381 MY .08 310 298 Average L 587500 105,51 oovov oo UM B0 DI BB 00 e 198 Peak
4 SUEGR 5.8 B0 -28.35 4130 3507 13.69 WAL .00 310 198 Peak 15700 9533 e e 7686 1.0 15.85 3038 0.60 310 206 Average
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Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 1749.80 4570 74.00 -28.18 52.81 38.55 18.88 6452 0.8 - - PEAC 1 LI749.80 47.97 74.00 -20.03 .86 38.55 18.88 6432 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C44 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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FCC RF Test Report

Report No. : FR3NO102F

Pol. Horizontal Fundamental
" Level (dBuV/m) 1 Level (dBuVim)
134 P 138 [ ‘
975 !
/ U4 w5
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1 JJ 48 UNI4{AVG) 83 J
(1 il 1
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R et CTUTTL UL U L | b
I
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Peak 163 0!
1 k1
5545 5665. 5785, 5905, 6025, 6145
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos 1000 200, 3400, 4600, 7000
Freq Level Line Margin Level Factor Loss Factor Factor Remark Frequency (MHz)
PHz dBuV/m dBuv/m  dB dBV dB/m A8 dB  dB o deg Linit Read At CablePreap A fPos TPos
1 S646.40 5872 63.20 -9.48 4.5 .50 130 .12 @8 131 @ Peak erar Level L Borein Lovel Factor Loss Factor Fch Remark
7 SES.E0 93.15 110.20 -17.85 74.65 3.8 13.81 30.39 0.0 131 0 Pesk Teq LEVEL Line Flargin LEvEL Factor  LOsS FacLor ractar enar
3SH95.00 E3.38 99.20 -6.8) 6483 35.08 1381 B39 0.0 131 0 Average - o
4 593680 63.97 88.20 -19.23 50.52 35.07 13.69 3041 0.8 131 0 Pesk Mz dBuV/m dBuV/m  d8 dBY dB/m B A8 B m  deg
5593680 5248 63.20 -15.72 .03 35.07 13.69 WAL 0.0 131 @ Average S 0037 M2 1388 M7 A 1L 0 Pek
§ 5953.60 68.62 88.20 -19.58 S0.19 3.2 13.64 W42 0.8 131 @ Peak o T085 W 1 1037 0.8 131 0 ke
7 S953.60 SL73 68.28 -16.47 .30 .20 13.64 30.42 .00 131 0 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : XMR2023SG885GWF

Page Number

. C45 of C115
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FCC RF Test Report

Report No. : FR3NO102F

Pol. Vertical Fundamental
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Peak 1 5
183 163
5545 5665 5785, 5905, 6025, 145 1000 20, 0, 1500, 7000
Frequency (MHz) Frequency (MHz)
Li'.'it . Ant. Cable Preanp — Aux - Wos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freg Level  Line Margin Level Factor  Loss Factor Factor Renark Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark
1 5596“;; dz;\r;rll d:;vé; 10:: 3‘;3;\1’ SiB;'ZI 13 (:: il :: 622 3:; g;?l’ k MZMM dﬂmm_dﬂ_dﬂ_dﬂ_m_deg
: ) e ) ! . ! : & 1 5855.00 104.76 ------ ------ 86.33 3492 13.88 30.37 0.00 342 293 Pesk
1 5895.08 88.59 110,20 -21.61 70.09 35.08 13.81 30.39 0.80 342 293 Peak T I B R0 BB 0 00 W % Aers
359360 65.10 B3.20 -13.10 46,60 3517 13.70 3041 0.0 M2 193 Peak : ' ' " ' ' ' e
Sporton International Inc. (Kunshan) Page Number : C46 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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Pol. Horizontal Vertical
1mu}vei(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
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Peak MWMW "WW
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1L710.00 4467 7400 -29.93 3L.20 3851 18.78 6402 008 - - PEMC 1 LI710.00 4464 74.00 -29.36 5L77 3851 1878 6442 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number . C47 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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FCC RF Test Report

Report No. : FR3NO102F

Pol. Horizontal Fundamental
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134 1134
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Peak % 3!
163 13
5545 5665, 5785, 5905, 6§025. 6145
Frequency (MHz) 1000 2200, 340 4600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos L
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  dnt Cable Preamp Ak APos  TPes
Freq Level Line Margin Level Factor Loss Facter Factor Remark
Mz dBuV/m dBuV/m  dB BV dBm A B B o deg - _
1 S637.80 59.47 63.20 -8.73 4L21 3450 1365 9.9 .00 381 359 Pesk Mz dBuv/m dBuU/m  dB BV dBm B A8 B o deg
15895.00 88.17110.29 -22.03 69.67 35.85 13.8L 30.39 0.00 381 339 Pesk 1 581500 105,33 -=eev =oeeen 86,44 .83 143 017 000 B 39 Pesk
3 5033.80 60.83 88.20 -27.37 4237 35.17 1370 30.41 0.08 31 350 Peak 1 3815.00 93,56 --eeer memees THET 483 140 W17 008 Bl 359 Average
Sporton International Inc. (Kunshan) Page Number : C48 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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Pol. Vertical Fundamental
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Peak 323 325
k|
163 13
5545 5665. 5785, 5905, §025. 145 hm 0 i, 400 P
F Hz d
rgency (i Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor  Loss Factor Factor Remark L1rI|1t ) ead hnt Ceble Preanp  Aux o5 TPus
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W dbn B B b dm b & B deg -
1 SEIL60 5809 6.00 -I0.1 .03 3450 13.05 .30 .60 61 291 Pk Mz B/n dBfn A8 B dB/m B B B o deg
1OSESG0 §3.00 1180 -16.30 65.40 W0 1BGL 039 0.0 L 291 Peak L SEL5.00 100.75 -omoe oo BB M WD BT 0.6 B 2L Pesk
360040 60.36 8820 -27.04 4195 5.0 1355 3044 .00 361 291 Peak IS0 8.0 e e 73 OME WD R 06 X1 20 Awerage
Sporton International Inc. (Kunshan) Page Number : C49 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
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Peak e i y e
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 11630.00 43.67 74.00 -30.3 30.76 38.50 18.63 64.22 0.0 - - PEAC 1 11630.00 46.06 74.00 -27.14 3395 38.50 18.63 6422 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C50 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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Report No.

: FR3NO102F

Pol. Horizontal Fundamental
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Peak Y Y,
163 163
5545 5665 5785 5905. G025, 145 1000 0. 00, 4600, 5600, 000
Frequency (VHz) Frequency (MH2)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ @ a g Wi G & B @ & @ B a g
1 5Se4L.60 55.62 68.20 -12.58 37.38 34.50 13.04 29.38 o.ee 35 14 PEAK 1 5845.00 113,79 ------ ------ 95.19 34.89 13.94 3832 0.8 35 14PN
2 5929.60 57.61 88.20 -30.59 39.15 .06 1371 3041 0.0 325 MPEK 1 534500 102,27 -eeees eeeees 83,76 34.89 13.94 3032 0.00 35 14 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C51 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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Report No.
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Pol. Vertical Fundamental
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Peak Y Y,
163 163
5545 5665 5785 5905. G025, 145 1000 0. 00, 4600, 5600, 000
Frequency (VHz) Frequency (MH2)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MeBnBNE B B B B B B a dy MeBWAEWE B BN B B B B a dy
1 563140 56.83 68.20 -11.37 38.57 34.50 13.06 2938 0.6 362 293 PEAK 1 5845.00 108,14 ------ ------ 89.63 34.89 13.94 38.32 0.80 362 293 PEAK
1 597340 58.34 88.20 -19.86 39.92 5.5 13.60 30.43 0.0 362 293 PEXK 1 5BA5.00 9674 -eeees eeeee- 7823 .89 13.94 3032 000 362 293 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number

. C52 of C115
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
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Peak e PN ————— Ny b "
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (lHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 11699.00 4428 74.00 -29.70 3L4L 3850 1874 6477 000 - - PEMC 1 11699.00 43.%9 74.00 -30.01 5L12 38.50 18.74 6477 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C53 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF



samran s, FCC RF Test Report Report No. : FR3N0102F

Pol. Horizontal Vertical
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Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 L730.00 43,60 74.00 -30.38 5073 38.53 18.83 6447 0.0 - - PEMC 1 L730.00 4445 7400 -29.55 3L56 38.53 18.83 6447 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C54 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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FCC RF Test Report

Report No. : FR3NO102F

Pol. Horizontal Fundamental
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Peak 95
1 ki
163
5545 5665, 5785, 5905, 6025, 145
Frequency (MHz)
eyl 1000 . o, 0, S0, "
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
Linit Read  Ant Cable Preamp  Aux APos  TPos
WedonGwm B BN B B & @ d Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5695.80 57.95 10160 -43.65 39.85 .59 13.08 20.57 0.8 317 368 PEMK -
1S %47 1000 1373 TLO7 BB 1381 B9 000 307 360 PEN Mz Ve dBul/e  dB B dBfm &8 B B o deg
3 5895.80 86.54 90.20 -3.66 68.04 .08 13.81 W33 .08 31T 368 AVERAGE 1 5885.00 112,44 o oo 93,96 .64 13.83 3039 000 317 360 PEAK
4 S95L.BM 59.85 88.20 -28.35 4142 350 1365 M40 000 317 360 PEAK 1 5B85.00 10097 --ee oeeeee 049 B8 1.8 3030 080 37 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C55 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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Pol. Vertical Fundamental
" Level (dBuVim) mLeveI{dBle)
ik 134
d i
915 /
975
[ -4 U
# 813
UNIAVG) |
650 1 'R il M TUT L] i L UAIL4AVS)
it oA et vt -
ity dl f el w e WW”WM%W
1839 Wm PPN e i
n s
Peak 95
1 ki
163
5545 5665, 5785, 5905, 6025, 145
Frequency (MHz)
eyl 1000 . o, 0, 540, "
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
Linit Read  Ant Cable Preamp  Aux APos  TPos
WedonGwm B BN B B & @ d Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 56840 56.70 68.20 -11.50 38.44 .50 13.07 2.1 .08 359 292 PEMK -
2 S50 9182 10000 -18.38 7332 BB 1381 B9 600 39 292 PEK Mz Ve dBul/e  dB B dBfm &8 B B o deg
3 595.00 3204 9.0 -B.16 63.54 .08 13.81 W33 .08 39 192 AVERAGE 1 5385.00 109,09 ----or oo 99.61 564 13.83 30.39 000 39 292 PEAK
4 59660 57.99 88.20 -30.21 30.53 3.IS 1372 W41 000 39 292 PEAK 1 B05.00 97.60 neene oeeeee T 504 1.8 3039 0.0 359 292 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C56 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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Pol. Horizontal Vertical
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1 - R ] 1 - o TG
Peak MWW ;
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 U770.00 43,85 7400 -30.15 50.90 38.57 18.94 6455 0.8 - - PEMC 1 L770.00 43.55 74.00 -30.45 30.62 38.57 18.94 6458 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C57 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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Pol. Horizontal Fundamental
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Peak Y Y,
163 163
5545 5665 5785 5905. G025, 145 1000 0. 400, 5600, 000
Frequency (VHz) Frequency (MH2)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wil g & Bl @ & @ @ a g Wi G & B @ & @ B a g
1 565180 58.68 69.54 -10.86 48.52 34.50 13.01 20.35 o.ee 39 1 PEAK 1 5835.00 11138 -----n ---om- 92,75 .87 1483 30.27 0.8 39 1 PEAK
1 593380 59.57 88.20 -8.63 4Ll 3.7 1370 3041 0.0 I 1 PEAK 1 5835.00 99.98 -eeees eeeee- 8135 .87 1483 027 0.0 I 1 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF

Page Number

. C58 of C115
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Report No.
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Pol. Vertical Fundamental
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. 1 et w u2 PSS WW‘“W Mo
e wl R .
Peak Y Y,
163 163
5545 5665 5785 5905. G025, 145 1000 0. 00, 400, 5600, 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ @ a g Wi G & B @ & @ B a g
1 5677.60 56.87 B8.72 -3L.B5 38.74 3456 13.05 29.48 0.6 363 292 PEAK 1 5835.00 105,92 -----n ----m- 87.29 34.87 14.83 30.27 .88 363 292 PEAK
1 597480 58.23 88.20 -19.97 39.81 5.5 13.60 30.43 0.0 363 292 PEXK 1 5835.00 9452 -eeees eeeee- 75.89 .87 1403 30.27 0.00 363 292 AVERAGE

Sporton International Inc.

TEL : +86-512-57900158

(Kunshan)

FCC ID : XMR2023SG885GWF

Page Number
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Pol. Horizontal Vertical
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Peak mm A v y WAVEY W PR
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 11670.00 43.78 74.00 -30.10 50.89 38.50 18.71 6422 0.00 PEAK 1 L1670.00 44.53 74.00 -29.47 3L.e4 3850 1871 6422 000 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C60 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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Pol. Horizontal Fundamental
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Peak 38 3!
163 103
5545 5665, 5785, 5905. 6025, 6145
Frequency (MHz) 1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos »
Freq level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Presmp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBv dB/m A8 dB OB m deg J—
1 5683.00 56.65 92.72 -36.07 38.53 3457 13.06 2951 0.0 3  PEAK Wz dul/m dBuV/m B BV oB/m B B 0B m deg
1 5895.60 67.25 110,26 -22.95 68.75 35.08 13.61 3839 @.e0 32 0 PEAK 1 5875.00 110.26 ------ ------ 9173 3.0 13.85 30.38 e.ee 32 @ PEA
3 5952.4b 58.60 66.20 -29.60 40.17 35.20 13.65 30.41 0.8 3N @ PEAK 2 987500 98.80 ----e- --eee- 80,33 3.60 13.85 3035 6.0 U @ AVERAGE
Sporton International Inc. (Kunshan) Page Number : C61 of C115

TEL : +86-512-57900158
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Pol. Vertical Fundamental
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Peak Y Y,
163 163
5545 5665 5785 5905. G025, 145 1000 0. 00, 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ @ a g Wi G & B @ & @ B a g
1 5587.68 57.31 68.20 -18.89 38.98 34.58 13.12 29.37 @6 326 297 PEAK 1 5875.00 103.99 ------ ------ 85.52 35.60 13.85 30.38 .88 326 297 PEAK
1 5912.80 58.53 97.13 -3B.60 40.04 .13 137 3048 0.0 326 297 PEXK 1 5875.00 92,52 -eees eeeee- 7405 B.00 1385 3038 000 326 297 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C62 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF
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1mu}vel(lIBIJ‘ﬂm) o Level (dBuvim)
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Peak aiy e e "»M P
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1LI750.00 4158 74.00 -32.00 9.5 38.55 18.88 6453 0.8 - - PEMC 1 LI750.00 43.20 74.00 -30.79 3031 3855 18.88 6453 0.0 - - PEAC
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Pol. Horizontal Fundamental
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Peak 183 ks
5645 5865 5785, 5905, 145 163
Frequency (MHz)
Limit Ant Cable Preamp 1000 2200, 3400, 4600, 7000
Freq Level Line Margin Level Factor Remark Frequency (MHz)
MHz dBuV/m dBuv/m B dBuV dB/m -
1 5697.40 60.66 103.33 -42.72 34.59 1 L”flt . Reai ft v
2 5895.60 96.26 110.20 -13.94 35.08 Freq Level Line Margin Level Factor Remarl
3 5895.00 83.69 90.20 -7.11 35.08 1 AVERAGE -
4 5336.80 73.34 B88.20 -14.3 3.7 Mz dBuv/m dBul/m B dBwV dB/m
5 593.80 5159 68.20 -16.61 .17 1 AVERAGE 1 5855.00 108,68 ------ ------ 99.25 34.9 1 PEAK
6 5956.80 73.95 88.20 -14.24 3.2 2 585,00 97,28 ----ee -eeeee 78.85 349 1 AVERAGE
7 595.80 51.08 68.20 -17.12 %2 1 AVERAGE
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Pol. Vertical Fundamental
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Peak 153 !
1 ki
5545 5665. 5785, 505, 6025. 145
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos 1000 0. 3400, 4500, 5800. 1000
Freq Level Line Margin Level Factor Loss Factor Factor Remark Frequency (MHz)
Mz dBuV/m dBuV/m  dB dBuV dB/m B A8 dB om  deg Linit Read Mnt Cable Presmp  Aux APos Thos
1 5635.60 57.09 66.20 1111 38.84 3450 13.05 29.30 0.00 360 293 PEAK Freg Level Line Margin Level Factor Loss Factor Factor Renark
2 5895.00 93.25110.20 -16.95 7475 35.08 13.81 0.39 0.00 360 293 PEMK
3 5805.80 78.83 00.20 -11.7 6833 35.08 13.81 3030 0.00 360 293 AVERGE -
4 SOLAD 7R.5E 520 -1%.62 512 3.6 13.71 A1 600 360 293 PEAC the dBu/m dBw/n 0 B dBfm B B B o deg
5 593L.40 43.04 63.20 -20.16 29.58 35.16 13.71 30.41 .08 360 293 AVERAGE 85.57 .97 13.88 30.37 .80 360 293 PEAK
6 504040 60.08 BA.20 1012 SB.65 35.20 13.65 .42 0.08 360 203 PEMK 7417 %92 1388 037 0.80 360 293 AVERAGE
7 504940 4923 63.20-18.97 30.80 35.20 13.65 30.42 0.08 360 203 AVERAGE
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T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 L710.00 4474 7400 -29.16 5L.87 3851 18.78 6482 0.0 - - PEMC 1 L710.00 4405 7400 -29.95 5LIB 3851 18.78 6442 000 - - PEAC
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Pol. Horizontal Fundamental
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Frequency (MHz) 1000 200, 3400, 4600, 5600, o000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Art Cable Preamp  Aur Afos Thos

Freq Level Line Margin Level Factor

Lass Factor Factor Renark

Mz dBuV/m dBuv/m 4B BV dBm A8 A B o deg
1 568660 71.41 95.39 -23.98 53.29 34.57 13.07 2952 0.80 379 1PEAK Wz dBuV/m dBuv/m  dB dBWV M8/ A8 A8 A8 o deg
1 5895.00 81.07110.20 -29.13 6257 .08 13.81 30.39 008 M9 1PEMK 1 5815.00 107,69 ----- ---—- B0 ME 1423 WU 0 M LPEM
3 S94L60 65.26 8820 -20.%4 4681 3518 13.68 30.41 000 M9 1PEN 1 SBL5.00 96,29 --eee -eeeen 40 B W3 WD 060 I LAVERMGE
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5545 5665. 5785, 5905, 6025 6145
Frequency (MHz) 1000 200, 3400, 4600, 5600, o000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Art Cable Preamp  Aur Afos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m 4B BV dBm A8 A B o deg B E—
1 SGELOD 64.00 OL.B3 -27.83 45.88 3456 13.06 290.50 0.0 M3 293 PEAC Wiz dBuV/m dBu/m  dB dBV dBfm B 0B B om deg
1 5695.60 78.41 110.20 -3L.79 39.91 /.68 13.81 30.39 .60 M8 293 PEAK 1 5815.00 109,57 ------ ------ BLES 34.83 14.23 30.17 .88 348 293 PEAK
3596620 ©4.63 88.20 -13.53 46.22 35,22 13.63 30.42 .60 48 293 PEAK 1 581500 8917 - eeeee- 0.8 M.BF 1423 007 000 M3 293 AVERAGE
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Pol. Horizontal Vertical
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T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 11630.00 43.45 74.00 -30.50 30.34 38.50 18.63 6422 0.0 - - PEMC 1 11630.00 44,11 74.00 -29.89 3L.20 38.50 18.63 6422 000 - - PEAC
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Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ @ a g Wi G & B @ & @ B a g
1 562840 56.80 68.20 -11.40 38.54 3450 13.07 29.31 o.ee 1ol 174 PEAK 1 5845.00 110,56 ------ ------ 92.85 34.89 13.94 3832 G.ee el 174 PEK
2 5971.60 57.83 88.20 -30.37 3941 5.4 13.61 30.43 0.0 101 174 PEX 1 534500 99.16 -eeees eeeee- 80.65 34.89 13.94 30,32 0.00 101 174 AVERAGE
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5545 5665 5785 5905. G025, 145 1000 0. 00, 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ @ a g Wi G & B @ & @ B a g
1 55%5.80 57.54 68.20 -18.66 39.15 3477 13.04 29.42 n.ee 31 74 PEAK 1 5845.00 103.87 ------ ------ B4.56 34.89 13.94 30.32 .8 31 A PEAK
1 5930.60 58.49 88.20 -19.71 40.03 HB.17 1370 3041 0.0 3Bl TAPEK 1 534500 9160 ----es eeeee- 7309 .89 13.94 3032 0.0 B 74 AVERAGE
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000 900, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Rezd Aot Cable Preamp  Aux APos Thos Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBuv/n @D dBWV B B B B o dgg
Mo dBuv/m dBV/m B B Bl B B B o deg 1 1169000 SLE9 7460 -22.41 B2 BS8 1874 6437 000 319 28 PENC
1 11699.09 46.32 74.80 -27.68 53.45 38.58 18.74 64.37 .00 -- PEAK 1 11699.00 46.03 54.00 -7.97 5316 38.50 18.74 64.37 0.08 319 218 AVERAGE
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Pol. Horizontal Fundamental
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Frequency (MHz)
e W 10 . o, 00 B0, "
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
Linit Read  Ant Cable Preamp  Aux APos  TPos
WedonGwm B BN B B & @ d Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5554.60 56.18 66.20 -12.02 37.80 3477 13.83 29.42 0.6 309 44 PEMK -
2SO0 9035 10000 -19.85 TLES B 1381 B9 000 39 344 PR Mz Ve dBul/e  dB B dBfm &8 B B o deg
3 5895.80 77.98 90.20 -12.22 59.48 35.88 13.81 3039 0.0 309 344 AVERAGE 1 5885.00 118,52 ------ ------ 92,04 35.84 13.83 3839 0.60 39 344 P
4 5947.88 57.79 86,28 -30.41 39.36 /.19 13.66 3042 0.8 389 344 PEAK 2 5885.00 99.12 --eee -eeee- 80.64 35.84 13.83 30.39 .80 309 344 AVERAGE
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Frequency (MHz)
eyl 1000 . o, 0, S0, "
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
Linit Read  Ant Cable Preamp  Aux APos  TPos
WedonGwm B BN B B & @ d Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SS67.80 56.59 68.20 -11.61 38.26 .58 13.12 .37 .08 389 118 PEM -
2 SHSER 9450 110,20 1578 .00 BOE 1381 1.9 0.0 3 L1 PEM Mz Ve dBul/e  dB B dBfm &8 B B o deg
3OSHO5.G0 .61 90.20 -0.50 6201 3568 13.81 3030 0.08 389 115 AVERAGE 1 505,00 104,80 ------ ----—- 85,30 B84 1133 3039 0.80 389 118 PEAK
4 59,60 57.68 88.20 -30.52 30.25 3.2 1363 WAL @00 3B 118 PEAK 1 SBI5.00 9340 eeeee oeeeee 7490 504 1383 3030 0.0 389 118 AVERAGE
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7000 900, 11400, 13600, 15800, 18000
000 900, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read dnt Cable Preamp  Aux #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBuv/n @D dBWV B B B B o dgg
Mz dBulfn dBuv/m  dB BV B B OB B deg L 10776.00 49,10 7480 -24.88 56,09 3857 18.94 6458 B8 76 07 PEAC
1 10770.08 45,39 74.00 -28.61 52.46 38.57 18.%4 64.5% .00 -- PEAK v O10770.00 4400 5400 -9.99 SLGB 3857 18.94 6455 0.00 276 217 AVERAGE
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Peak Y Y,
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5545 5665 5785 5905. G025, 145 1000 0. 00, 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ @ a g Wi G & B @ & @ B a g
1 562180 57.31 68.20 -18.89 39.84 3450 13.09 29.32 f.ee 12 172 PEAK 1 5845.00 110,13 -----r ---ee- 9162 34.89 13.94 3832 0.e0 102 172 PEMK
1 5926.60 58.41 88.20 -19.79 39.95 .05 1372 3041 0.0 12 172 PEK 1 SBA5.00 9873 -eeees eeeee- 80,22 34.89 13.94 30.32 0.00 102 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C76 of C115

TEL : +86-512-57900158
FCC ID : XMR2023SG885GWF



samran s, FCC RF Test Report Report No. : FR3N0102F

Pol. Vertical Fundamental
IHLMN&NM“ mLeveI{anWm)
134 1134
s I
I
14 18
‘ U ) T
813 83 i ‘
’ ] UNI4[AvG) ] | ] i 1 ] UNI4[AVG)
654 650
1 | 2
L — T e U——— Alah g tod
al” g “vgite| i Mw‘ o *MW.M’WWW
Peak Y s
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5545 5665 5785 5905. G025, 145 1000 0. 00, 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ @ a g Wi G & B @ & @ B a g
1 Sel4.60 56.78 68.20 -11.42 38.50 3450 13.11 29.33 @.6e 285 143 PEAK 1 5845.00 108.73 ------ ------ 82,22 34.89 13.94 30.32 .80 285 143 PEAK
2 5959.80 57.95 86.20 -30.25 39.52 3.2 13.63 30.42 0.0 285 143 PEK 1 5BA5.00 8943 -eeees eeeee- 70.92 .89 13.94 30.32 0.00 285 143 AVERAGE
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000 900, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Rezd Aot Cable Preamp  Aux APos Thos Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBuv/n @D dBWV B B B B o dgg
Mo dBuv/m dBV/m B B Bl B B B o deg 1 1169000 49.20 74.60 -20.80 6.3 B.58 18.74 6437 0.00 3@ 20 PEAC
1 11699.08 45.70 74.00 -28.30 52.83 38.58 18.74 64.37 .00 -- PEAK 1 11699.00 45.98 54.00 -8.02 5301 3B.50 18.74 6437 0.00 300 219 AVERAGE
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Peak Y Y,
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Frequency (VHz) Frequency (MH2)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBnBNE B B B B B B a dy MeBWAEWE B BN B B B B a dy

1 5612.80 56.48 68.20 -11.72 38.28 34.50 1311 29.33 .60 183 172 PEMK 1 5845.00 109,14 ------ ------ 90.63 4.9 13.94 30.32 6.60 103 172 PEMK

1 685140 58.64 8B.20 -19.56 39.88 35.40 13.83 30.47 0.00

—

03 172 PEX 1 5R45.00 97,84 -eeees eeeee- 7933 .89 13,94 .32 0.0

—

83 172 AVERAGE
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5545 5665 5785 5905. G025, 145 1000 0. 00, 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil g & Bl @ & @ @ a g Wi G & B @ & @ B a g
1 562L.2¢ 56.24 68.20 -11.96 37.97 3450 13.09 29.32 o.ee 330 74 PEAK 1 5845.00 100.96 ------ ------ 82,45 34.89 13.94 30.32 .88 38 74 PEAK
2 5950.80 57.51 88.20 -30.69 39.08 5.0 13.65 30.42 0.0 3 TAPENK 1 5B45.00 89,66 ----es -eeee- TL15 3489 13.94 3032 000 30 74 AVERAGE
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7000 9200, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MH) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 11699.08 47.82 74.88 -26.18 54.95 38.58 18.74 64.37 0.0 375 112 PEAK 1 11699.08 49.36 74.80 -24.64 56,49 38.58 18.74 64.37 .00 272 216 PEAC
2 11699.09 4417 54.00 -9.83 SL.3@ 38.50 18.74 6437 0.08 375 112 AVERAGE 1 11699.00 46.48 54.80 -7.52 53.61 38.50 18.74 64.37 0.08 270 216 AVERAGE
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Pol. Horizontal Fundamental
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5545 5665. 5785, 5905, 6025 6145
Frequency (MHz) 1000 2200, kLU 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Art Cable Preamp  Aur Afos Thos
- o Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m 4B BV dBm A8 A B o deg B E—
1 S63.60 56.97 68.20 -1L23 3871 3450 13.08 29.32 0.0 310 344 PEAC Wiz dBuV/m dBu/m  dB dBV dBfm B 0B B om deg
2 5895.60 81.16 110.20 -29.04 62.66 35.88 13.81 30.39 0.6 318 M PEX 1 5885.00 108,08 ------ ------ 89.60 35.84 13.83 30.39 .88 318 344 PEAK
3 5936.80 57.21 88.20 -30.99 3876 /.07 13.69 30.41 0.6 310 344 PEAK 1 588500 96,78 ---e oeeee- 7830 B84 1383 3039 0.0 310 344 NVERAGE
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Pol. Vertical Fundamental
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Peak 15 325
163
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5545 5665. 5785, 5905, 6025 6145
Frequency (MHz) 1000 2200, kLU 4600, 5800, 7000
Frequency (MH2)
Linit Read  Ant Cable Preamp  Aux  APos  TPos B
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Art Cable Preamp  Aur Afos Thos
- o Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m 4B BV dBm A8 A B o deg B E—
1 562020 56.85 68.20 -1L35 38.58 3450 13.09 29.32 0.0 I7L 340 PEAC Wiz dBuV/m dBu/m  dB dBV dBfm B 0B B om deg
1 5695.60 72.28 110.20 -37.90 5378 30.66 13.81 30.39 .60 71 348 PEAK 1 5885.00 101,48 ------ ------ 82,92 /.84 13.83 30.39 .86 371 348 PEAK
3 5966.80 57.64 88.20 -30.56 39.22 35.23 13.60 30.43 .60 71 340 PEAK 1 588500 9910 - eeeee- JL62 B84 1383 3039 0.0 1 340 AVERAGE
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Pol. Horizontal Vertical
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T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1L770.00 4456 74.00 -29.44 3L.63 38.57 18.94 6455 0.0 - - PEMC 1 L770.00 46,10 74.80 -27.89 3318 38.57 18.94 6455 0.0 - - PEAC
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eyl 1000 . o, 0, 540, "
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Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
Linit Read  Ant Cable Preamp  Aux APos  TPos
WedonGwm B BN B B & @ d Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 563740 56.85 60.20 -1134 38.60 3450 13.05 2.9 0.08 309 344 PEM —_—
1 5395.60 99.44110.20 -19.76 TL.O4 3508 13.81 .39 0.08 309 344 PEMC Mz dBuV/m dBuv/m B oBWV dBfm A8 dB B o0 deg
3589580 85.43 90.20 -4.77 6693 35.88 13.81 3039 0.0 309 344 AVERAGE 1 5885.00 107.64 ------ ------ 89.16 35.84 13.83 30.39 .88 309 344 PEAK
460740 5774 8520 3046 30.05 3835 1378 .45 0.08 309 344 PEMK 158500 96,24 -eeme eeeen 7006 B4 1383 3039 0.00 309 344 AVERAGE
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5545 5665, 5785, 5905, 6025, 145
1000 2200, 3400, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read Mt Cable Preamp  Awx Mos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W dbn B B b dm b & B deg T wEh e @ @i @ & B B o g
1 5645.80 56.23 68.20 -11.97 38.83 34.50 13.02 29.32 0.8 338 118 PEAK 1 5385.00 101,49 ---vnv --eue 83.01 35.04 13.83 30.39 0.00 383 118 PEAK
2 5895.00 99.07 110.20 -20.13 7157 35.88 13.81 38.39 0.6 388 118 PEN 2 538500 90,89 ----nv --eee 7L6L 35,04 13.83 30,39 0.0 388 113 AVERAGE
3593920 5771 88.20 -30.49 39.20 3518 13.68 30.41 0.6 368 118 PEAK
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163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 U770.00 45.26 74.00 -28.74 5033 38.57 18.94 6455 0.0 - - PEAC 1 LI770.00 45.30 74.00 -28.61 32.46 38.57 18.94 6455 0.0 - - PEAC
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7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos .
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thas
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1 746360 43.86 70.80 -25.94 6220 3.8 153 6.7 88 - - PEAK iz dB/mdbv/m B B B B B B o deg
11071020 46,70 7400 -17.30 5303 3851 1878 642 00 .- - PEMC 1 1171626 49.83 74.80 -24.17 56,9 38.51 18.76 6442 0.8 - -- PEAC
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7000 9200, 11400, 13600. 15800 168000
Frequency (NHz) 7000 900, 1400, 13600. 15800 18000
Frequency (NHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos .
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thas
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1 749080 4839 70.00 -25.61 6159 3.9 15.3¢ 653 8B - - PEAK iz dB/mdbv/m B B B B B B o deg
2 O11710.00 46,93 74.00 -17.07 S4.06 3351 1878 6442 0.0 .- - PEMC 1 1071626 43.29 74.80 -15.71 55.42 38.51 18.76 o442 0.8 - - PEAC
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7000 9200, 11400, 13600. 15800. 168000
Frequency (NHz) 7000 900, 1140, 13600. 15800 18000
Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos .
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thas
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
I 759 0.8 748 -4 8.4 B8 153 60 a8 - PR Mz dBul/n dBuv/m @B W B B B B o deg
1 11630.00 47.41 74.00 -26.59 S4.50 33.50 18.63 6422 0.0 .- - PEMC 1 116327 46.65 74.80 -27.35 53.74 38.50 18.63 6422 0.8 - -- PEAC
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